
Biological removal of nutrients from mine waters
Biologinen ravinteiden poisto kaivosvedestä

Kaira-hankkeen loppuraportti

Katri Mattila, Gennadi Zaitsev, Jörg Langwaldt

2007



Biological removal of nutrients from  
mine waters

	www.metla.fi

Katri Mattila1, Gennadi Zaitsev1 and Jörg Langwaldt2

Biologinen ravinteiden poisto kaivosvedestä

Final report – Loppuraportti

1Finnish Forest Research Institute, Rovaniemi Unit
2Geological Survey of Finland



Mattila, K., Zaitsev, G. & Langwaldt, J. 2007. Biological removal of nutrients from mine 
waters. Biologinen ravinteiden poisto kaivosvedestä. Final report - loppuraportti. 99 p.  
ISBN 978-951-40-2060-5 (PDF).

Publischer: 	
Finnish Forest Research Institute
[...]
and biological removal of nitrogen via nitrification and denitrification. The biological removal of nitrogen from saline, 
heavy metal rich effluents at low temperature is cutting-edge technology. The parameters affecting the processes, 
e.g. temperature, heavy metal content and salinity, will be determined. Further, potential retardation (biosorption) of 
heavy metals in biofilms of the nitrifying and denitrifying bioreactors will be studied. Within the project, pilot-scale 
experiments are carried out at operating mine. Furthermore, the fate of ammonium and nitrate during mining 
activities will be monitored in respect to different explosives and working methods used at a mine.

Finally, the KAIRA-project aims to recommend an economical feasible BAT option for treatment of nutrient-containing 
mine waters in cold climate.

Project run by Finnish Forest Research Institute 
METLA, Rovaniemi Research unit

Annex 1 Kaira webpage



Metla Project 7207 Annex 1 Kaira webpage 

Metla Project 7207 

Biological removal of nutrients from mine waters 
[  Suomeksi  |  Objectives  |  Project leader  |  Researchers  |  Media releases  |  
Metla Research  ] 
Duration: 2005-2007   Keywords: bioreactor, denitrification, explosives, microbes, 

mining, nitrification, nutrients, water  

Research Program: Distinct projects 1 - Structure and function of forest ecosystems  
 

Objectives 
The mining sector in important for the economy and labor market in Northern Finland. 
Nitrogen-based explosives used during mining are the major source of ammonia and nitrate in 
mine waters. In Lapland, mine water receiving streams and water bodies are small and 
vulnerable to eutrophication. The aim of KAIRA-project is to develop different treatment 
processes for the effective removal of total nitrogen in mine waters at low temperature. 
 
The studied treatment processes for mine waters combine physical concentration of nutrients 
by reverse osmosis and biological removal of nitrogen via nitrification and denitrification. 
The biological removal of nitrogen from saline, heavy metal rich effluents at low temperature 
is cutting-edge technology. The parameters affecting the processes, e.g. temperature, heavy 
metal content and salinity, will be determined. Further, potential retardation (biosorption) of 
heavy metals in biofilms of the nitrifying and denitrifying bioreactors will be studied. Within 
the project, pilot-scale experiments are carried out at operating mine. Furthermore, the fate of 
ammonium and nitrate during mining activities will be monitored in respect to different 
explosives and working methods used at a mine. 
 
Finally, the KAIRA-project aims to recommend an economical feasible BAT option for 
treatment of nutrient-containing mine waters in cold climate.  

More about the KAIRA-project: 

• Partners 
• Contacts 
• Process 
• Posters and press releases 

Project leader: Varmola, Martti 
The Finnish Forest Research Institute, Rovanniemi Research Unit, PL 16, FI-96301 
ROVANIEMI, FINLAND 
Phone: +358 10 211 4410 Telefax: +358 10 211 4401  
E-mail: martti.varmola@metla.fi  
 
Other researchers: Häyrynen, Katri (2006), Karkman, Antti (2006), Kontio, Heidi (2006-
07), Mattila, Katri (2005-07), Mettänen, Tarja (2005-07), Zaitsev, Guennadi (2005-07)  
 
Top of page  

http://www.metla.fi/hanke/7207/index-en.htm 

http://www.metla.fi/hanke/7207/index.htm
http://www.metla.fi/hanke/7207/index-en.htm#tavoitteet
http://www.metla.fi/hanke/7207/index-en.htm#yhteystiedot
http://www.metla.fi/hanke/7207/index-en.htm#tutkijat
http://www.metla.fi/hanke/7207/tiedotteet-en.htm
http://www.metla.fi/tutkimus/index-en.htm
http://www.metla.fi/ohjelma/ek1/index-en.htm
http://www.metla.fi/hanke/7207/yhteistyo-en.htm
http://www.metla.fi/hanke/7207/yhteystiedot-en.htm
http://www.metla.fi/hanke/7207/menetelma-en.htm
http://www.metla.fi/hanke/7207/posterit-en.htm
http://www.metla.fi/pp/MVar/index-en.htm
http://www.metla.fi/hanke/7207/index-en.htm#alku


Kaldnes Moving Bed (KMB) Natrix Process   Annex 2 Stowa, 2006a 

Kaldnes Moving Bed (KMB) Natrix Process
Sheets 

   13-jun-2006, STOWA

  Country   Norway 
Stage of development Full scale 
Process  - Line Water 
  Function COD removal – Nitrogen 

removal
  Input Effluent from primary 

treatment – Reject water 
  Concept Moving bed biofilm reactor - 

Attached growth 
Keywords: decrease area demand; water line; COD removal; nitrogen removal 
 

Background 
The moving bed biofilm process combines the technologies of activated sludge processes and 
biofilm processes. The moving bed biofilm process is frequently used for the upgrading of an 
existing plant, especially when space is an issue. High-rate biofilm systems such as the 
Kaldnes Moving Bed Reactor (KMB) or the NATRIX technology are highly efficient in 
removing the soluble organic and nitrogen load. 

The first KMB reactor was built in the beginning of the 1990s. Nowadays there are about 20 
full-scale plants in Norway using the KMB process for municipal wastewater treatment, 
mainly for BOD removal but it can also be applied for removal of nitrogen. A number of 
similar process designs have been developed and patented. The Kaldnes Moving Bed Reactor 
(KMB) and the NATRIX process are presented together, since there is a close cooperation 
between the suppliers of these technologies. 

 

Description and working principle 
The KMB and the Natrix process are suspended carrier biofilm processes. They are based on 
the use of plastic carrier media, which are kept in suspension and continuous movement in the 
treatment reactor. Excess biomass sloughs off from the media and is washed out of the 
process with the treated effluent. 

Several process combinations have been realised in upgrading activated sludge treatment 
plants. The existing tanks can be either retrofitted to MBBR tanks or they are preceded by a 
so-called roughing MBBR reactor. However, it is also possible to realise hybrid solutions 
using the biofilm carriers in the existing tanks without any retrofitting. 

When a pure KMB process is employed, a typical overall treatment design consists of pre-
treatment (screening) followed by one or more MBBR tanks, where the degradation processes 
of soluble matter take place. The final stage of the treatment is normally the particle 
separation. See also heading Graphics for a schematic visualisation. 

http://www.stowaselectedtechnologies.nl/Sheets/Sheets/Kaldnes.Moving.Bed.KMB.Natrix.Process.html  

http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Upgraded.Carrousel.Concept.html#Concept
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Vertical.Loop.Reactor.html#reactor
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Pulsed.Power.Technology.html#technology
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Organic.rankine.cycle.for.electricity.generation.html#organic
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Vertical.Loop.Reactor.html#Reactor


Kaldnes Moving Bed (KMB) Natrix Process   Annex 2 Stowa, 2006a 

Design Guidelines / Technical Data 
Carrier elements 

The core of the process are the biofilm carrier elements on which attached growth of 
microorganisms takes place. The elements are made from polyethylene with a density slightly 
lower than water. The biofilm carrier elements are kept suspended in the water by air from the 
diffusors in aerobic reactors and by means of propeller mixers in anaerobic and anoxic 
reactors. The carrier elements are retained by means of suitably sized sieves or plates. 

The original KMB carrier elements are about 7 mm long and 10 mm in diameter and designed 
to provide a large protected surface for the biofilm and optimal conditions for the bacteria 
culture when the elements are circulated in the water. The carrier elements are wheel shaped 
with longitudinal fins at the outside. They are made of polyethylene having a density of 0.96 
g/cm3, which allow easy movement of the carrier material in the completely mixed tanks. The 
carrier material is retained by perforated plates (usually 5x25 mm). 

The reactors are normally filled up to 67% of their volume with biofilm carrier elements 
corresponding to an effective biofilm area of 250 to 350m2/m3 water volume, depending on 
the carrier shape and size used. Due to the shape of the carrier elements, only 12% of the 
water is displaced. 

  

 

KMB carrier [1] 

The NATRIX technology is different in the carrier it uses. The patented NATRIX carrier is 
normally from 31 to 50 mm in length and from 31 to 60 mm in diameter. The carriers are 
injection moulded high density polyethylene/calcium carbonate. The filling volume is 
typically 30 to 50% of the reactor volume. The NATRIX process can treat wastewater with 
total suspended solids contents of 1000 to 2000 mg/l, up to this moment the process has been 
nearly exclusively used in industrial applications. 

Process design 

Retention times in the MBBR tanks are in the order of 15 to 30 minutes. Since the effect of 
hydrolysis will not take place at retention times less than 1 hour the particulate COD and 
slowly biodegradable fraction will pass through an MBBR process largely unaltered. Thus, 
the biological treatment step has to be followed by an efficient particle separation to remove 
particulate organic matter. 

http://www.stowaselectedtechnologies.nl/Sheets/Sheets/Kaldnes.Moving.Bed.KMB.Natrix.Process.html  

http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Astm.Anaerobic.Stabilisation.Thermophilic...Mesophilic.html#anaerobic
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Pulsed.Power.Technology.html#technology
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Vertical.Loop.Reactor.html#reactor
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Organic.rankine.cycle.for.electricity.generation.html#organic


Kaldnes Moving Bed (KMB) Natrix Process   Annex 2 Stowa, 2006a 

This has to be taken into account in, for example, the design of secondary settling tanks. The 
settling of particulate organic matter has to be enhanced by coagulation, with typical retention 
times 10 to 15 minutes, which is then followed by particle separation such as flotation, cloth 
or membrane filtration. 

In aeration tanks the concentration of dissolved oxygen (DO) has to be relatively high because 
of the DO concentration being the limiting factor in biofilm processes. A high driving force in 
terms of DO concentration across the biofilm is therefore required. Typically MBBR’s are 
operated at a DO concentration of 5 - 7 mg/l. The oxygen transfer rate in a MBBR is similar 
to the one achieved in conventional aeration tanks by fine bubble aeration even though coarse 
bubble aeration is used in the MBBR’s.  The aeration devices are tapered pipes with a 
converging diameter at both ends, through which the air flows. Common aeration tank depths 
are given as 4 to 5 meters. Unlike trickling filters and rotating biological contactors, the 
biofilm in the Kaldnes process becomes thinner at higher loadings rates because of the mixing 
intensity in the aerated or stirred tanks. 

More technical information can be found in patent WO9111396 and related patents. 

  

Performance 
General performance 

Research, carried out by research institutes in Norway, indicates that shape and size of the 
carrier material can be varied without an decrease in removal efficiency, as long as the 
effective surface area stays the same [4]. Based on these findings typical design parameters 
are given for different treatment ambitions in the table below. 

Purpose Removal in % Design load 

rate [g/m2.d] 

Design loading at 

67% fill [kg/m3.d] 
BOD removal       
  high-rate 75-80 25 8 
  normal 85-90 15 5 
  low 90-95 7,5 2,5 
Nitrification (O2>5 mg/L)       
  NH4-N >3 mg/L 90 1 0,35 

  NH4-N <3 mg/L 90 0,45 0,15 
Denitrification       
  Pre-DN (C/N >4) 70 0,9 0,3 
  Post-DN (C/N >3) 90 2 0,7 [3] 

  

Performance at specific installtions 

WWTP Bekkelaget (350.000 p.e.) (Nitrification) 

An activated sludge plant was upgraded to remove nitrogen. A post-denitrification treatment 
was set up with methanol as a carbon source. With a well-functioning pre-precipitation 

http://www.stowaselectedtechnologies.nl/Sheets/Sheets/Kaldnes.Moving.Bed.KMB.Natrix.Process.html  

http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Membrane.BioReactor..MBR..html#membrane
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Lava.Filters.html#filters
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/External.Nitrification.Process.html#Nitrification
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Upgraded.Carrousel.Concept.html#upgraded


Kaldnes Moving Bed (KMB) Natrix Process   Annex 2 Stowa, 2006a 

process 80 to 90% N-removal with a total hydraulic retention time of 2,6 hours was possible. 
Using online DO, NH4-N and NO3-N analyzers for controlling the aeration/impeller mixing 
and methanol dosage resulted in significant savings in methanol dosing. 

 

Design capacity 350.000 p.e. 

Total empty bed volume 570 m3

Tank depth 4,8 m 
Reactors aerobic – 6, anoxic – 2 
Spec. active biofilm surface area ~300 m2/m3

Average biomass concentration 4 kg DS/m3

Average specific sludge production 0,36 kg DS/kg CODremoved
Temperature wastewater 6,9 - 15,9°C 
Nitrification started at volumetr. loads 1,5 - 2,2 kg BOD7/m3.d 

Nitrification rates at low organic loads 300 - 400 g NH4-N/m3.d 
Denitrification rates 700 - 750 g NOx-N/m3.d 
C/N – ratio 3,5 g CODadded/NO3-N  
NOx-N removal (at C/N = 3,5) 85% 

  

Capital and operating cost 
Sufficient information has not been available. 

Operational stability and maintenance 
 
The Kaldnes Moving Bed process requires no sludge recirculation and has a robust 
operational design regarding factors such as temporary limitation of nutrients, toxicity, as well 
as pH- and temperatures shocks. 

These factors may temporarily reduce the biological capacity of the biofilm system, but will 
not significantly affect the biomass in the reactor. Due to the continuous movement and pre-
treatment by means of screening the KMB process is generally not prone to clogging. 
However, in upgrading existing treatment plants that operate without primary settling and 
rather large screen sizes, the carrier material should be chosen correspondingly to prevent 
clogging. 

  

Reference installations 
The first KMB installation was realised in 1990. At the moment there are in total about 90 
municipal reference installations for different process combinations, capacities ranging from 
500 to 375.000 p.e. Countries, where KMB is realised, are Norway, Sweden, Germany, 
United Kingdom, Switzerland, Austria, Spain, New Zealand, Japan, and the United States. 
Another 90 references installations for industrial applications of the KMB process are 
reported. 

http://www.stowaselectedtechnologies.nl/Sheets/Sheets/Kaldnes.Moving.Bed.KMB.Natrix.Process.html  

http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/External.Nitrification.Process.html#Nitrification
http://www.stowa-selectedtechnologies.nl/Sheets/Sheets/Organic.rankine.cycle.for.electricity.generation.html#organic


Kaldnes Moving Bed (KMB) Natrix Process   Annex 2 Stowa, 2006a 

WWTP Sjölunda (SWE) (375.000 p.e.) (1998) (N-removal, denitrification) 

For the NATRIX technology about 25 industrial reference installations are reported mainly in 
the paper mill industry.  

 

Suppliers / Patents 
Kaldnes Miljøteknologi AS 

P.O. Box 2011 -  3103 Tønsberg – Norway 

Tel: 0047 - 3337 6700  -  Fax: 3331 5518  -  E-mail: kaldnes@kmt.no  -  Web: www.kmt.no

The process was invented and developed in close cooperation with the SINTEF/NTNU in 
Trondheim. Kaldnes Miljøteknologi AS is owned by Anglian Water PLC with 85% and by 
ANOX, a swedish company with 15%. Kaldnes holds the patent on process design and carrier 
material - patent number WO9111396 and related patents. 

At the turn of the year 2001 Kaldnes Miljøteknologi AS agreed on a close cooperation with 
ANOX, which is marketing the NATRIX process. License agreement from KMT will 